OWNER®S

INSTRUCTION
D1Y TRAILER KIT

LCI-850T
LCI-850T A

Item No.




LCI-850T TRAILER PARTS LIST

PARTS NO. |[Q'TY DESCRIPTION
NO. | Q'TY DESCRIPTION 20 2 |Tail Light Bracket
IFL | Front Left Side Rail 27 I |Liccnse Plate Bracket
1FR l Front Right Side Rail 28L. I [Left Tail Light
IRL 1 |Rear Left Side Rail 28R | |Right Tail Light
IRR Il [Rear Right Side Rail 29 | |Safety Pin
2A ] Front Cross Member 30L 1 |Left Caster Base
2B 5  |Cross Member 30R 1 |Right Caster Base
3 2 [Connecting Rail 31 2 |Grease Filling
4 I |Spare Tire Bar
5 | [TPlate HARDWARE
6 I Coupler Base A 3 [3/8" x 3/4" Bolt
7 1 Coupler B 24 |3/8" x 1" Bolt
8 | Salety Chamn C I |3/8" x 1-1/2" Bolt
9 Z |L Latch D 4 /8" x 1" Carniage Bolt
10 2 |Rotation Plate (Flat) E 2 |9/16" x 3" Bolt
11L 1 Left Rotation Plate F 4 |9/16" x 3-1/4" Bolt
11R I Right Rotation Platc G Gl |3/8" Nylon Nut
121 1 {Leftl Spring Hanger H 5 |3/8" Hex Nut
12R 1 [Right Spring Hanger I 6 [9/16" Nylon Nut
13 4  |Caster J 8 |Wheel Nut
14 2 |Spring Plate K 2 |Castle Nut
15 2 [Spring L I8 |3/8" Spring Washer
16 l Axle M 11 |3/8" Flat Washer
17 4 |U Bolt N 2 |3/4" Flat Washer
18 2 |Ilub O 2 |5/32" Cotler Pin
19 2 ITire/Wheel Assembly Q 2  |3mmR Pin
20 2 Bearing R 4 |4mm Self Tapping Screw
21 2 |Dust Cap S Il [2mm R Pin
22 2 |Fender U 1 |1/4" self Tapping Screw
23 2 |Fender Seat \% I 13/8" x 2" Bolt
24 2 |51de Running Light W 2 13/8" % 3-1/2" Bolt
25 & |Stake Clamp X 6 |3/8" x 1-1/4" Bolt




Read the instruction carefully and lollow them step-by-step for easy assembly. You'll
find a complete parts list on the previous page. Average assembly time 18 approximately
6 hours. You’ll need the foliowing tools to assemble yvour Trailer Kit.

TOOLS NEEDED:

3/4" socket or lug wrench 9/16" box end wrench
9/16" opcn end wrench Pher

Screwdriver Channel lock pliers
NOTE:

1. In assembling trailer paris, they are identified by standing at rear of Trailer and
looking toward tongue.

2. Do not fully tightcn bolts & nuts until the Trailer frames are completely assembled.

3. Periodically check all holts and nuts tor tightness, tightcn as necessary.




STEP 1

1. Lav out front left & right side rails (1FL, 1FR) and cross members (2A, 2B) as
shown in diagram.

2. Assemble front left & right side rail (1FL, 1FR), front cross momber (2A}), ¢ross
members (2B), stake clamps {25) and flat rotatien plates (10) by using 3/8" x 3/4"
bolts and 3/8" nylon nuts {A, H), or 3/8" x 1" Bolts and 3/8" nylon nuts (B, H), as
shown in diagram.

NOTICE :

1. The center cross member must fit in the rear holes of side rail (1FL, IFR). Assemble
center cross member, stake clamp and side rail by using 3/8" x 1" Beolts and 3/8"
nylon nuts {B, H) as shown in diagram.

2. Do not tighten nuts until all bolts are positioned in placc.




STLP 2

1. Attach connecting rails {3) to side rails (IFL, LFR) by using 9/16" x 3" bolis (E) and
9/16" nvlon nuts (), then attach L latch (9) go through holes on front cross member
(2A), put 3mm R pin (Q) into the hole of latch.

2. Attach coupler base {6) to connecting rails (3) by using 3/8" x 1-1/4" bolts (X), 3/8"
flat washers (M}, 3/8" spring washers (L) and 3/8" nylon nuts ((r}.

3. Attach 1 plate (5) to connecting rails (3) by using 3/8" x 1" bolts {B), 3/8" flat
washers {M) and 3/8" nylon nuts (G).

4. Attach spare tire bar {4) o connccting rails (3) by using 3/8" x 3/4" bolts (A) and

3/&8" nylon nuts ((3).
oL
Eg NN N

Ui

]

AR )
- B3I y3grx)-1/4" | ‘ G';ff
o . i | iy
.'Irf |'?H"| WIl Y e gl o il 4
= .
M:3E LAY GA3AR" TO16" ESA6"x3 9 Q:3mm




STEP 3

1, Lay out rear left & right side rails (1RT., IRR} and cross members {2B) as showi.

7. Asscmble rear left & right side rail {IRT., 1RR), cross members (2B), stake clamps
(25) and left/right rotation plates (1iL, 11R) by using 3/8" x 3/4" bolts and 3/8"
nylon nuts (A, G} or 3/8" x 1" bolts and 3/8" nylon nuts (B, (1) as shown m diagram.

NOTICE:

The center cross member must fit in the front holes of side rail (1FL, 1FR). Assemble
center cross member, stake ¢clamp and side rail by using 3/8" x 1" Bolts and 3/8" nylon
nuis (B, H) as shown in diagram,

L

I

S




STEP 4 |

1. Assemble front portion (STEP 2) and rear portion (STEP 3) by using 3/8" x 3/4"
holls {A) and 3/8" nylon nuts () as shown in diagram. Do not over tighten nuts.

2. l'old trailer up as shown in diagram.




STEP 3

1. Assemble lefi/night spring hanger {121, 12R) to front side rail {1FL, 1FR) by using
3/8" x 1" bolts and 3/8" nylon nuts (I3, G) as shown in diagram.

2. Tight left/right caster base (30L, 30R) to left/rightl spring hanger by using 3/8" x 1"
bolts and 3/8" nylon nuts (B, G).

3. Fix casters (13) to caster base by using caster's washers and nuts.

i

1|




STEP 6

.

Asscmble fender seats (23) to left/right spring hangers (121, 12R) by using 3/8" x
3/4" bolts and 3/8" nylon nuis (A, ), then fix fenders (22) to fender seats (23) by
using 3/8" x 3/4" bolts and 3/8" nylon nuts (A, G).

Attach shipper springs (15) to left/mght spnng hangers (121, 12R) by using 9/16" x
3-1/4" bolts (Fy and 9/16" nylon nuts {I}, as shown in diagram.

Place axle (16} on top of slipper springs (13), the bolt head of slipper spring inscrt to
both hole on axle. Place spring plates (14) under slipper spring, using U boits (17)
pass through axle {16), slipper sprimgs (15) and spring plates {14, then lock it with
3/8" spring washers (1) and 3/8" avlon nuts (G).

A

y -
|
el

AT T3

LA
B P

@ @

G:3g" Lof16" FOf16"x3-14"




STEP 7

l. Carefully slide hubs (18) over spindles at cach end of axle and push on outer
bearings (20}, 3/4" Mat washers (N) and castle nuts (K), tighten them snugly.

7 NOTICE: BACK OFF SLIGHTLY A LITTILE BIT SO THAT WHEEL CAN JUST
SPIN FREELY.

3 Push 5/32" cotter pin {) through the hole in end ol the spindles then spread cotler
pin, then press dust cap (21) onto the hub. Fix grease fitting (31) on dust cap (21).

4 Put tirc/wheel assembly (19) on hub set {18), then lock with wheel nuts (1} tighten
with socket or lug wrench to 90F1-LBS (very tight), as shown in diagram.




STEP 8

1. Extend trailer bed to full length by lifting upper section 1807 towards rear of trailer.

2. Bott coupler (7) 1o coupler base (6) by using 3/8" x 3-1/2" bolis (W) and 3/8" nylon
nuts ().

3. Attach safety chain (8) to coupler by using 378" x 1-1/2" bolt (C) go through the
center link of the chain, lock with 3/8" flat washer {M) and 3/8" nylon nut (G).

4. Lock coupler trigger by safety pin (29), put “R™ pin (S) through the hole of safety
pin.

i

.
A

H
1Ll

||||||'|||

||]|II:|II1II|IIIII | :II |II'§II|II | I|

'|||||I|III'I'I'|'|'.I|I|I

éC:EIB"x 1-172" S2mm 29 wegeepr

- 10 -




STEP S
1, Attach stake clamps (25} (o front/rear cross member by using 3/8" x 3/4" bolts (A)

and 3/8" nylon nuts ().

2. lighten rear portion frame to spring hangers (12L, 12R) by using 3/8" x |" carriage
bolts (1)), 3/8" spring washers (L) and 3/8" hex nuts (H), as shown in diagram.

3. Open the lens of side running light {24}, secure it to side rail by using 4 mm sclf
tapping screw (R}, as shown in diagram.

—

S SEO N |

== M____
DB 1t Goam™ Hi3m™  Mame LAY RAmm

“11 -




STEP 10 TRATLER LIGHT KIT

WIRING DIAGRAM AND INSTRUCTION
Check ahigmment ol all parts and nstall the 4-wire vehiele conneclor in trunk area of vour car, Locate
the connector plug ncar the hitch ball and lay ont wire, Connect the brown wire to the (ail light by
stripping, wrapping and taping cornector; similarly conncet the yvellow wire o Lhe left signal & stop
light wire, and the preen o the nghl signal & stop light wire. Some foreign vehicles may require an
adaplor to convert their 5 wires system to wire vehicle connecior.

Tail License Mum — L. Stop &Tum (Yellow)
Rurming Light { Brown} —|— R, Slop &Tum (Creen)
Coroungd (Whate) — || L)
m L
Ground (White) | - P -
DA . [’ |j fiq-<- Hrown Wi
Brown! Yellow f"l\ BrownAireen \ g ) Wire (From Side Light)
IIJ J,r'. J'llr "x_:*:'ﬁ..:'x_ hY ' ;/
iy Fa "‘*.,1 * -
iy T " Commector
x .l'. - |'..|I s
=/ H.r’f D—ﬁ:::.f” D
A
. j b n‘:F :
. |L' =— [— F|"_ ——--- Wire 1lamess
e D~} |
; 1] Wire Chip
Leave 16" of excess wire [ - _'L_ ("
here ton bolh sides)  -—H= I 1
D :
C o T --Wire Hamess &
¢ ~—TJ 4 Wire from Tad Light
=

I. Adtach winle groumd wire at plug end of wiring harness to the small hole in lowbar with 174" self

TAppiE SCrew,

Leave aboul 18" of wire bevond the coupler and lay oul wire on the inside of towbar and side rail

as shown. Push on the wire chips.

3. Connect the wire lead from the running light to the brown wire on each wide with the wire
conncctor. Use plicrs 1o squeese the comnector closed. Push on wire clips to hold wires down the
rail ol the trailer,

[~

4. Cut vellow/brown and green/brown wires o appropriale lengths and strip ends of wires 3747,

5. Make taillight conncetions as per color code;
I.EFT STRE RIGHT SIDF.
Trailer Wirc Tail [.izht T'railer Wire Tail Lighi
Yellow Red wire (ireen Red wire
Brown Two black wires Brown Twi black wires

_12 -




STEP 11

1,

o i e -

Unserew carriage bolts (a) from side rail of rear section. Fold rear section over front
and secure with it on front cross member by using 3/8" x 2" bolt {V) and 3/8" hex
nut (11).

Tilt trailer onte casters, remove 3mm “R” pin (Q) and L latch (9) from the front
cross member then fold the tongue down.

NOTE: [f'there are long time do not fold the rear section, plcase assemble the rear
trame and spring hanger hv 3/8" x 1" carriage bolts (D), 3/8" spring washers (L) and
3/8" hex nuts (H).

/AN WARNING!

When hifiing and lowering the trailer, it needs at least two persons at all time.
When moving the tratler, 1 1s important 1o make sure thal the ground is Mal and
solid.

When storing the trailer, please make sure to place the trailer against the wall, then
tic the trailer to the wall to prevent it from falling.

Keep out of reach of children in casc the trazlcr drops.

- 13-




SPLCIAL NOTICE FOR COUPLER
Only use a [-7/8" ball hitch on your towing vehicle. Pull trigger and lift handle. Place
coupler over trailer hitch ball and push down on handle until trigger locks in slot.
Pull up and down on the coupler 1o insure the ball is fitting snugly in the coupler. There
should be no play between the ball and coupler. I there is play, tighten the adjustment nut
untll no play 1s present. If the nut is too tight, the handle will not lock.
NOTL: To reduce friction the ball hitch and coupler, apply a layer of muiltipurpose
lithium grease over ball hitch. Wipe off excess grease when nol in use to avoid staining
ciothes.

R PIN TRIGGER
| | COUPLER
F Py HANDLE — {3427,
T L{} 4y —SLOT
-.--—"'... -~ : ) ; T ) - J.-"' ;
. I ;J-.-L : 4

TRAILER LICENSING NOTICE

Some states may consider that this trailer kit 15 specially construcied or homemade vehicle
for registration, licensing and/or tithing purposes.

The M.C.O. {Manufacturer's Certilicate of Origin} supplied with vour trailer should be
filed out and signed by the dealer translerring ownership to you.

When licensing vour trailer, you will need the signed M.C.Q). a purchase invoice, cash
register receipt, or bill of sale showing the purchase and retail sales tax or use tax
collection by the retailer.

Take thesc to your local Department of Motor Vehicle and upon payment of the
approprzatc State fees, you will be issued a title, registration and license plate (if
requircd). Some states will require inspection of the assembled and finished trailer kit
before 1ssuing a title/registration/license.

If you require additional information or guidance on licensing or titling, please consuli
your State Department of Motor Vehicle.

14 -




- - ok e —

r—s LA

S amlpa L

e

—y

e

da e R AR R IR AT W R Ve T

Available Accessories

®  Spare tire (Not Included)

® Sparc tire holder {Not Tncluded)




SAFE USE AND OOPERATION RULES

L. TOWING VEHICLE:

Make sure vehicle 15 capable o[ 1owing the load.
Fxcess speed 15 the second highest cause of car-trailer accidents. Recommended
maximum speed for all passenger cars towing trailers is 45 M.P.H.

2. HITCH, BALL, COUPLER:

Check that the hitch on the towing vehicle 1s capable of towing the (railer. The
towing capability of the hiich is normally stamped on hitch drawbar.

Make sure the coupler and the ball are the same sizes and are rated equal to or
greater than the load.

Never attach anything other than the proper size coupler to the ball for towing.

3. SAFETY CHAIN:

® Be sure to use safety chains.

® Check that salety chains are auached Lo lowing vehicle with the same length for
each side.

® Do not allow chains to drag on ground.

4. LOADING:

® Never overload trailer. Maximum load is 970 pounds.

® [oad trailer evenly from side to side with 60% ol the load lorward ol the axle. 1t 18
important that the Llongue be pressing down on the hitch, but not execeding a
downward lorce ol 90 pounds.

® Reduce welght mn car irunk and rear scat arcas by amount of tongue weight of your
trailer.

® i 1s against the law to carry passengers in the back of any trailer,

-16 -




5. LIGHTING:

® Check lighting before each use and every 100 miles to be surc stop Lall and turn
signals are working properly.

® Kcplace any broken lenses, retlectors or bulbs.

® Check wires for good connections and possible fraying or weartng ol insulation.

® DBulbs supplicd with this trailer are for 12 volt system.

® Bulbs used in tail light are: Number 1157 (Stop and tail), 1495 (Side).

® Bulb lor clearance 1s: Number 194,

6. TIRLES: |

® Check tire for wear and proper inflation beflore cach use and every 100 miles,

® Please keep the tire pressure (PSI), as shown on the lire.

® Check and tighten wheel nuts. Torque to ¥5-90 F1-LBS. Re-lorque afler first 50
miles.

7. OPERATION:

® Know how to properly control your towing vehicle-irailer combination on the
highway under all conditions. Remember the loaded weight of the trailer will
increase your braking and stopping distance appreciably.

® When lowing a trailer over long distance stop and check tighiness of all conncctions
lightls and running gear every 100 miles,

® (arry emergency flares, and firc extinguisher il required for Operation in your state,

® Tiis desirable Lo carry exira bulbs and fuses if you are towing the trailer &t night over

any great distance.

B. MAINTENANCE:

Check and maintain the trailer, coupler, bail and hitch before each use and every 200
miles.

inspect hitch and ball for damage in every day use.

Ball or hiich can be dumaged in parking, hilling curbs, dragging when crossing
ditcies or railroad tracks.

Check salety chains for wear and do not allow safety chains to drag on ground.

To prevent bearing damage, disassembie and repack wheel bearing with a oood
grade of wheet bearing greasc every 1000 miles or yearly.

Il you don*t know how to repack wheel bearing, take vour trailer to a carage for
advice.

S 17




IMPORTANT

The purpose of lollowing notices arc to give you tips on safe use and operation of your

trailer,

. Please read the instructions carefully and follow them step-by-slep for easy
asscmbly, please maintain this instruction in your file.

2. Please double check the assembling siep-by-step, be sure each is followed.

Be sure to apply for license as required.

4. Betore using, please inspect your trailer.

[

Notice:
® Rc-fill grease on bearing after every 1000 miles of use or yearly.
® Kccp tire pressure (PST) as shown on the tire.
® Please insure you comply with the following before using your trailer:
1. Tighten U-bolts. | |
2. Tighten wheel nuts.
3. Tighten trnigger lock on coupler.
4. Hook up satcty chain.

5. Traller load should not excess its 970 lbs capacity and should be properly
secured.

f. Trailer lead size should not execed trailer's bed board si1ze.

Corrcct way to load your trailer

u-__ [| - =]
q t

-
[

r‘i (3 | 7 3 W

_Q 118 [ X
——] F==4

-18 -




Leng Chih Ind. Co., T4d
P.O. Box 22793, Taipet, Taiwan, R.(.C.

- Reporting Salety Defects

If you believe that your vehicle has a defect which could cause a crash or could cause
injury or death, you should immediately inform the National Highway Tratfic Safety
Administration {(NHTSA) in addition to notifying Long Chih Ind. Co., T.id.

If NHTS receives similar complaints. it may open an invesligation, and il it finds that a
satety delect exists in a group of vehicles, il may order a recall and remedy campaign,
However, NHTSA cannot become involved in any individual problems between VOu,
vour dealer, or Long Chih Ind. Co.. Lid.

To contact NHTSA vou may either call the Autc Safety lotline toll-liee at
[-800-424-9393 (366-0123 in Washington, DC area) or write to:

NHTSA

U.S. DEPARTMENT of TRANSPORTATION

400 Tth Street SW. ONSA-11)

Washington, DC 20590

You can also obiain other information about molor vehicle safety from the hotline.




	264-0004 Manual P-00.GIF
	264-0004 Manual P-01.GIF
	264-0004 Manual P-02.GIF
	264-0004 Manual P-03.GIF
	264-0004 Manual P-04.GIF
	264-0004 Manual P-05.GIF
	264-0004 Manual P-06.GIF
	264-0004 Manual P-07.GIF
	264-0004 Manual P-08.GIF
	264-0004 Manual P-09.GIF
	264-0004 Manual P-10.GIF
	264-0004 Manual P-11.GIF
	264-0004 Manual P-12.GIF
	264-0004 Manual P-13.GIF
	264-0004 Manual P-14.GIF
	264-0004 Manual P-15.GIF
	264-0004 Manual P-16.GIF
	264-0004 Manual P-17.GIF
	264-0004 Manual P-18.GIF
	264-0004 Manual P-19.GIF

